
1



• 1st generation: removal of BOD

– 1960-1990 in developed countries, 1990-2000s in Korea

– Construction of sewers and centralized wastewater treatment plants

– Highly subsidized by federal and state agencies

– Took about 30 yrs for BOD removal from 10% to ~90%

2

#1

#2



• 2nd generation: improved effluent 

quality, including nutrient (N, P) 

removal

– Mainly to deal with eutrophication 

problems (algal bloom)

• 3rd generation??

3

#3



• Rapid urbanization

– Rapid population growth                       
(~20 billion in early 20c � ~70 billion current)

– Most people dwell in urban areas 
(~20% in early 20c � ~50% current)

– Rapid population growth

– Limited budget to construct water 

infrastructure in developing countries

4

#4

– Projection of population in 

rapidly growing cities is 

challenging: overloading sewers

• Frequent flooding of sewers

• Permanently active CSOs 

(combined sewer overflow)

– Water scarcity problems

#4



• Sustainability issues

Need for

– Low energy consuming (or energy-neutral, net energy-producing) 

facilities

– Restore water cycle in urban areas

– Facilities with lower carbon footprint

5#5



6

Food

Highly organized industrial products

Human waste, food residue

Mixed-up waste

Mineralized products

Environment, landfill

E
n

e
rg

y

E
n

tro
p

y

Entropy ↑

poten<al to work  ↓

Benefit

Treat-
ment

#6

#7

#8

#9

#10



7

Consumers

WWTP

Environment

Energy

Resources

Energy

Resources

• Drainage (transport)

– Pipeline & pumping

– Spend energy & resources to lower 

elevation (?!)

– ~70% of total cost for WW management

• Treatment

– Key process: aerobic biodegradation

– Spend energy & resources to mineralize 

organics (?!)

– >50% of total E for WW treatment spent 

for aeration

#11

#12



8

• Wastewater = water + nutrients + reduced carbon (chemical 

energy) + heat

• Wastewater reuse

– Effective solution in dry regions

• Reliable water resource

• Usually cheaper than saltwater desalination

– Non-potable water reuse

• Irrigation, toilet water, etc.

– Potable water reuse: drinking

• Direct potable reuse

• Indirect potable reuse

#13

#14

#15



9

• For potable wastewater reuse, various advanced treatment 

techniques are applied

ex1) secondary effluent � microfiltration/ultrafiltration � reverse 

osmosis � UV disinfection

ex2) secondary effluent � coagulation/flocculation � settling �

ammonia stripping � depth filtration � reverse osmosis (or activated 

carbon adsorption + chlorination)

#16 #17



10

#18 #19

#20



11

• Recovery of reduced carbon: CH4, bioethanol, bio-oil, bioplastics, …

• Recovery of other forms of energy: electricity, H2, …

• Recovery of nutrients: fertilizer (ex: struvite), soil amendments (ex: 

stabilized sludge), …

• Recovery of low-temperature heat using heat pumps

#21

#22

#23



12#24, #25, #26, #27



13

Fresh urine, ~8800 mg N/L

WWTP influent, 40~70 mg N/L

x100 dilution

#28

#11



14

vs

#29

#9



15

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

c-WWTP

Fully centralized Fully decentralized

vs.



16

`

처리구역 관로연장(km) 처리시설용량(백만 m3/일)

중랑 3,601 1.71

탄천 1,896 1.10

서남 3,366 2.00

난지 1,839 1.00

계 10,728 5.81

#30



17

• Designed as an energy-independent building

• Electricity consumption for wastewater treatment↑ than designed by 

increased number of visitors

• At peak season, wastewater was drained untreated / transported outside by 

helicopters

• New Monte Rosa, the 

Switzerland; at the top 

of Monte Rosa ski resort

• Project by ETH Zurick

#31



18

• Challenge of acceptance

• Challenge of transport

• Challenge of developing treatment processes

#32

#33



19

c-WWTP

s-WWTP

s-WWTP

s-WWTP

s-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

d-WWTP

C

C

C

Hybrid
(cent.+satellite)

Clustered
(clustering for control, recovery, etc.)



• Water extraction rate: 150 m3/day

• Decentralized process: rotary screen (pretreatment) � biological treatment 

(attached growth) � UV disinfection � subsurface irrigation

• Irrigation water quality: BOD ~10 mg/L, T-P 5~15 mg/L, NO3-N 4~14 mg N/L

20

• City of Mobile, Alabama, US

• A portion of wastewater was 

extracted from a sewer pipe, 

treated at a decentralized 

facility & reused as irrigation 

water for parks

#34



21

• “A process where some form of overall order arises from local 

interactions between parts of an initially disordered system”

Disordered arrangement of “spins” Ordered arrangement of “spins”: magnet

#35



22

Random movement of water 

molecules

Ordered movement of water molecules: 

“Bénard roll”

#36



23

• Global order from local 

interactions

• Distributed control

• Robustness, resilience

• Non-linearity and feedback

• Emergence

• Bifurcation

• Far-from-equilibrium dynamics

(Heylighen, 1999)
#36

#37



24

#24 



25

• Thick differently but comprehensively: a “smartphone 

approach”

#38

“A smart phone is not a downsized 

telephone, TV, photo camera, 

computer, CD player, and so on but 

a new device which fulfills its tasks 

on the basis of entirely new 

technology and with considerably 

less material and at less cost than 

all these gadgets together.”



#1) https://ohiohistorycentral.org/w/Cuyahoga_River_Fire?sa=X&ved=2ahUKEwijr97HuIroAhUME6YKHWD9 DsEQ9QF6BAgEEAI

#2) https://en.wikipedia.org/wiki/Great_Stink

#3) https://www.vettedpetcare.com/vetted-blog/your-pet-and-harmful-algal-blooms/

#4) UN Department of Economic and Social Affairs (2010) Urban and Rural Areas 2009. 

https://www.un.org/en/development/desa/population/publications/pdf/urbanization/urbanization-wallchart2009.pdf

#5) https://sustainabledevelopment.un.org/sdgs

#6) https://en.wikipedia.org/wiki/Food

#7) https://www.notebookcheck.net/The-new-Samsung-Galaxy-Fold-release-date-is-to-be-confirmed-later-in-June-

2019.423316.0.html

#8) https://blog.isisales.com/2018/08/high-velocity-flow-monitoring-in.html

#9) https://www.pri.org/stories/2015-08-25/lebanons-trash-piling-streets-and-thats-not-only-thing-there-stinks

#10) http://www.kfm.co.kr/?r=home&m=blog&blog=news&front=list&uid=9340855&cat=32

#11) https://constructionreviewonline.com/2020/02/us-130m-approved-for-alexandria-west-waste-treatment-plant-in-egypt/

#12) https://www.watercache.com/blog/2011/10/reclaimed-water-smart-cities-fracking-for-gas

#13) http://aquaoperations.com/archives/988

#14) https://www.tancheon.com/kr/index.php

#15) https://www.tancheon.com/kr/index.php

#16) https://www.straitstimes.com/singapore/singapore-launches-fifth-newater-plant-at-changi-boosting-treated-used-water-

supply-by-10

#17) https://www.nas.gov.sg/archivesonline/photographs/record-details/2150b077-1162-11e3-83d5-0050568939ad

#18) https://www.cafepress.com/+gross-polluter+rectangle-stickers

#19) http://www.beachapedia.org/Wastewater_Recycling

#20) https://www.wasser.tum.de/en/trinkwave/home/

26



#21) McCarty, P. L., Bae, J., Kim, J. (2011) Domestic wastewater treatment as a net energy producer – Can this be achieved? 

Environmental Science & Technology, 45: 7100-7106.

#22) Higuchi-Takeuchi, M., Morisaki, K., Toyooka, K., Numata, K. (2016) Synthesis of high-molecular-weight polyhydroxyalkanoates

by marine photosynthetic purple bacteria. Plos One, 11(8): e0160981.

#23) https://ostara.com/nutrient-management-solutions/

#24) https://map.naver.com/v5

#25) https://cee.snu.ac.kr/

#26) https://boogis.tistory.com/3

#27) https://namu.wiki/w/%EB%B3%80%EA%B8%B0?from=%EC%86%8C%EB%B3%80%EA%B8%B0

#28) https://www.indiamart.com/proddetail/wall-mounted-urinal-toilet-13630886091.html

#29) http://www.dtnews24.com/news/articleView.html?idxno=400003

#30) http://data.si.re.kr/node/96

#31) https://ongreening.com/en/Projects/new-monte-rosa-hut-1192

#32) https://www.metrorod.co.uk/about-us/news/uric-scale-in-your-toilets-metro-rod-deeside-chester/

#33) Larsen, T. A., Gujer, W. (2013) Implementation of Source Separation and Decentralization in Cities. In: Source Separation and 